
11 - 2010
4100NH

4" MASONRY SAW (MAX. 4-3/8”)

6

3 2

1

7

89
10

5 4

11
12

13

14

15

16

17

20

18

19

21

22

25

45

26
27

28

41

37
36

35

24

23
42

44
43

49

47
46

38

34
33

29

32
31 30

39
40



Item No Type Ref Ref PaPart No Description Qty Unit
1  415600-7 HANDLE COVER 1 PC.
2  421329-5 DUST COVER 1 PC.
3  651252-2 SWITCH SGES215C 1 PC.
4  266045-0 TAPPING SCREW 4X20 4 PC.
5  859871-0 NAME PLATE 4100NH 1 PC.
6  911263-2 PAN HEAD SCREW M5X40 3 PC.
7  664891-9 CORD W/PLUG  2P-18-2.5M 1 PC.
8  682502-4 CORD GUARD 8-85 1 PC.
9  265995-6 TAPPING SCREW 4X18 2 PC.
10  687063-9 CORD CLAMP 1 PC.
11  211033-2 BALL BEARING 608LB 1 PC.
12  681625-5 INSULATION WASHER 1 PC.
13 1  266029-8 TAPPING SCREW 5X65 2 PC.
13 2  266352-1 TAPPING SCREW 5X65 2 PC.
14  516216-2 ARMATURE ASS'Y 115V 1 PC.
14 INC.  Item No.. 11,12,15,17,24  
15  240007-6 FAN 68 1 PC.
16  254002-0 WOODRUFF KEY 3 1 PC.
17  210042-8 BALL BEARING 629LLB 1 PC.
18  343289-0 BAFFLE PLATE 1 PC.
19  226683-0 HELICAL GEAR 17 1 PC.
20  961004-6 RETAINING RING S-8 1 PC.
21  265226-3 HEX. FLANGE HEAD BOLT M6X17 1 PC.
22  224414-1 OUTER FLANGE 36 1 PC.
23  213407-3 O RING 26 1 PC.
24  253741-9 FLAT WASHER 9 1 PC.
25  224413-3 INNER FLANGE 36 1 PC.
26  213255-0 O RING 18 1 PC.
27  285815-8 BEARING RETAINER 19-33 1 PC.
28  925146-0 + HEX. BOLT M4X25 4 PC.
29  263002-9 RUBBER PIN 4 1 PC.
30  150647-1 BLADE CASE COMPLETE 1 PC.
30 INC. 817667-5 CAUTION LABEL 1 PC.
31  253192-6 FLAT WASHER 14 1 PC.
32  213262-3 O RING 18 1 PC.
33  594341-9 FIELD ASS'Y 115V 1 PC.
33 INC. 654020-2 RING TERMINAL 2 PC.
33 INC. 654501-6 CONNECTOR P-1.25 2 PC.
34  158268-3 MOTOR HOUSING COMPLETE 1 PC.
34 INC. 810314-7 CAUTION LABEL 1 PC.
34 INC. 643708-9 BRUSH HOLDER 5-11 2 PC.
34 INC.  Item No. 29  
35  159911-7 GEAR HOUSING COMPLETE 1 PC.
35 INC.  Item No. 23  
36  194996-6 CARBON BRUSH CB-303 2PC/SET (W/ ORIGIN) 1 SET
37  643750-0 BRUSH HOLDER CAP 2 PC.
38  212004-2 NEEDLE BEARING 810 1 PC.
39  226684-8 HELICAL GEAR 41 1 PC.
40  961052-5 RETAINING RING S-12 1 PC.
41  211129-9 BALL BEARING 6201DDW 1 PC.
42  257507-9 SLEEVE 7 1 PC.
43  321197-5 SPINDLE 1 PC.
44  254001-2 WOODRUFF KEY 4 1 PC.

2 MODEL 4100NH (Updated:17/11/2014)



Item No Type Ref Ref PaPart No Description Qty Unit
45  164195-4 BASE 1 PC.
46  924341-9 WING BOLT M6X28 1 PC.
47  942151-2 SPRING WASHER 6 1 PC.
49  951219-3 SPRING PIN 6-32 1 PC.
C01  844074-9 CARTON 1 PC.
D02  654037-5 INSULATED TERM. FK1.25-M3 4 PC.

ACCESSORIES - See catalogue or visit www.makita.ca for more optional accessories -

A01  781011-1 WRENCH 22 1 PC.
A02  782209-3 SOCKET WRENCH 9 1 PC.
A03  A-94546 DIAMOND WHEEL 4" 1 PC.

3 MODEL 4100NH (Updated:17/11/2014)


	Update

